
. ,. = ~ L , " o , L " , b  

Water I?o;:tl:ds 
- - -- - - - - 

bos Angeles Regional Water Quality Control Board 

November 13,2013 

Mr. Jeff Palmer 
General Manager 
Ojai Valley Sanitary District 
1072 Tico Road 
Ojai, CA 93023 

Dear Mr. Palmer: 

ADOPTED WASTE DISCHARGE REQUIREMENTS (WDRs) AND NATIONAL POLLUTANT 
DISCHARGE ELIMINATION SYSTEM (NPDES) PERMIT FOR OJAl VALLEY SANITARY 
DISTRICT, OJAl VALLEY WASTEWATER TREATMENT PLANT (NPDES NO. CA0053961, 
Cl NO. 4245) 

Our letter dated September 6, 2013, transmitted the tentative waste discharge requirements for 
renewal of your permit to discharge wastes under the NPDES. 

Pursuant to Division 7 of the California Water Code, this Regional Water Board at a public hearing 
[...]
F. Land Discharge Specifications – Not Applicable ............................................................... F-42 
G. Recycling Specifications – Not Applicable ......................................................................... F-42 

V. Rationale for Receiving Water Limitations ................................................................................ F-42 
A. Surface Water ................................................................................................................... F-42 
B. Groundwater ..................................................................................................................... F-42 

VI. Rationale for Provisions ........................................................................................................... F-43 
A. Standard Provisions .......................................................................................................... F-43 
B. Special Provisions............................................................................................................. F-43 

1. Reopener Provisions .................................................................................................... F-43 
2. Special Studies and Additional Monitoring Requirements ............................................. F-43 
3. Best Management Practices and Pollution Prevention .................................................. F-44 
4. Construction, Operation, and Maintenance Specifications ............................................ F-44 
5. Special Provisions for Municipal Facilities (POTWs Only) ............................................. F-44 
6. Other Special Provisions (Not Applicable) .................................................................... F-45 
7. Compliance Schedules ................................................................................................. F-45 

VII. Rationale for Monitoring and Reporting Requirements ............................................................. F-49 
A. Influent Monitoring ............................................................................................................ F-49 



OJAI VALLEY SANITARY DISTRICT ORDER R4-2013-0173 
OJAI VALLEY WASTEWATER TREATMENT PLANT NPDES NO. CA0053961 

 

 
ATTACHMENT F – FACT SHEET (Adopted:  11/07/13) F-2 

B. Effluent Monitoring ............................................................................................................ F-49 
C. WET Requirements ........................................................................................................... F-51 
D. Receiving Water Monitoring .............................................................................................. F-51 

1. Surface Water .............................................................................................................. F-51 
2. Groundwater – (Not Applicable) .................................................................................... F-51 

E. Other Monitoring Requirements ........................................................................................ F-51 
1. Watershed Monitoring and Bioassessment Monitoring ................................................. F-51 

VIII. Public Participation ................................................................................................................... F-51 
A. Notification of Interested Parties ....................................................................................... F-51 
B. Written Comments ............................................................................................................ F-52 
C. Public Hearing .................................................................................................................. F-52 
D. Reconsideration of Waste Discharge Requirements ......................................................... F-52 
E. Information and Copying ................................................................................................... F-52 
F. Register of Interested Persons .......................................................................................... F-52 
G. Additional Information ....................................................................................................... F-52 

 
Tables 

 
Table F-1. Facility Information ......................................................................................................... F-3 
Table F-2. Historic Effluent Limitations and Monitoring Data ............................................................ F-6 
Table F-3. Preliminary List of Exceedances ..................................................................................... F-8 
Table F-4a. Basin Plan Beneficial Uses – Receiving Waters ........................................................... F-9 
Table F-4b. Basin Plan Beneficial Uses – Ground Waters ............................................................... F-9 
Table F-5. Summary of TBELs ...................................................................................................... F-15 
Table F-6.  Translated Ammonia Effluent Limitations ........................................................................ F-25 
Table F-7.  Summary of Reasonable Potential Analysis .................................................................... F-29 
Table F-8.  Summary of WQBELs for Discharge Point 001 ............................................................... F-36 
Table F-9.  Summary of Final Effluent Limitations for Discharge Point 001 ....................................... F-40 
Table F-10. Interim Effluent Limitations for Discharge Point 001 ....................................................... F-42 
Table F-11. TN and TP Plant Performance Evaluation...................................................................... F-46 
Table F-12. Compliance Schedule for TN and TP Final Effluent Limitations ..................................... F-48 
Table F-13.  Monitoring Frequency Comparison ............................................................................... F-50 
  



OJAI VALLEY SANITARY DISTRICT ORDER R4-2013-0173 
OJAI VALLEY WASTEWATER TREATMENT PLANT NPDES NO. CA0053961 

 

 
ATTACHMENT F – FACT SHEET (Adopted:  11/07/13) F-3 

ATTACHMENT F – FACT SHEET 
 
As described in section I, the Regional Water Board incorporates this Fact Sheet as findings of the 
Regional Water Board supporting the issuance of this Order. This Fact Sheet includes the legal 
requirements and technical rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California. Only those sections or subsections of this Order 
that are specifically identified as ―not applicable‖ have been determined not to apply to this Discharger. 
Sections or subsections of this Order not specifically identified as ―not applicable‖ are fully applicable to 
this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Facility. 

Table F-1. Facility Information 

WDID  

Discharger Ojai Valley Sanitary District 

Name of Facility 
Ojai Valley Wastewater Treatment Plant and its associated wastewater 
collection system and outfall, City of Ojai 

Facility Address 

6363 North Ventura Avenue 

Ventura, CA  93001 

Ventura County 

Facility Contact, Title and 
Phone 

Ronald Sheets, Operations Superintendent, (805) 646-5548 

Authorized Person to Sign and 
Submit Reports 

Jeff Palmer, General Manager, (805) 646-5548 

Mailing Address 
1072 Tico Road, Ojai, California, 93023  
 

Billing Address SAME 

Type of Facility POTW 

Major or Minor Facility Major 

Threat to Water Quality 1 

Complexity A 

Pretreatment Program Y 

Recycling Requirements Not Applicable 

Facility Permitted Flow 3 million gallons per day (mgd) 

Facility Design Flow 3 mgd 

Watershed Ventura River Watershed 

Receiving Water Ventura River 

Receiving Water Type Inland surface water 

 
A. The Ojai Valley Sanitary District (Ojai Valley SD or Discharger) owns and operates a publicly-

owned treatment works (POTW) comprised of Ojai Valley Wastewater Treatment Plant (Ojai 
Valley WWTP or Facility) and its associated wastewater collection system and outfalls. 
 
For the purposes of this Order, references to the ―discharger‖ or ―permittee‖ in applicable 
federal and state laws, regulations, plans, or policy are held to be equivalent to references to 
the Discharger herein. 



OJAI VALLEY SANITARY DISTRICT ORDER R4-2013-0173 
OJAI VALLEY WASTEWATER TREATMENT PLANT NPDES NO. CA0053961 

 

 
ATTACHMENT F – FACT SHEET (Adopted:  11/07/13) F-4 

B. The Facility discharges wastewater to Ventura River, a water of the United States. The 
Discharger was previously regulated by Order No. R4-2008-0039 and National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA0053961 adopted on July 10, 2008 
and expired on June 10, 2013. Attachment B provides a map of the area around the Facility. 
Attachment C provides a flow schematic of the Facility. 
 

C. The Discharger filed a report of waste discharge (ROWD) and submitted an application for 
reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit on December 
5, 2012. Supplemental information was requested on January 10, 2013 and received on 
February 8, 2013. The application was deemed complete on February 25, 2013. The terms 
and conditions of the current order have been automatically continued and remain in effect 
until new WDRs and NPDES permit are adopted pursuant to this Order.   A site visit was 
conducted on July 25, 2012, to observe operations and collect additional data to develop 
permit limitations and requirements for waste discharge. 

 
II. FACILITY DESCRIPTION 

A. Description of Wastewater and Biosolids Treatment and Controls 

1. The Ojai Valley WWTP is a tertiary wastewater treatment facility with a dry weather 
design capacity of 3.0 mgd and an instantaneous peak flow capacity of 9.0 mgd.  
Untreated wastewater is collected from the City of Ojai, the unincorporated Ojai Valley, 
and the North Ventura Avenue area through approximately 120 miles of sanitary sewer 
lines.  Influent undergoes preliminary treatment through grinders, grit removal and 
screening.  Wastewater then undergoes secondary treatment through extended aeration 
oxidation ditches with anaerobic, anoxic and aerobic zones for phosphorus, nitrogen and 
biochemical oxygen demand (BOD) removal, followed by clarification in circular 
secondary clarifiers.  Secondary effluent then undergoes tertiary filtration, ultraviolet (UV) 
disinfection and re-aeration through static aerators prior to discharge. As a backup, the 
Facility uses chlorination to disinfect the effluent water.  Equalization basins allow for 
evening out diurnal flows to the tertiary filters. 

 
2. The Facility serves an estimated population of 23,000 people and receives wastewater 

from The City of Ojai, the unincorporated communities of Meiners Oaks, Mira Monte, Oak 
View, Casitas Springs, Foster Park, and North Ventura Avenue area.  The wastewater is 
a mixture of domestic and industrial wastewater that is pre-treated pursuant to title 40 of 
the Code of Federal Regulations (40 CFR) part 403. 

    
3. The following are brief descriptions of the major unit processes, operations, and/or 

equipment: 
 

Influent grinding: Solids such as paper and rags are ground prior to entering the 
treatment process to prevent entangling of these solids in the mechanical parts of the 
treatment chain. 

 
Grit removal and screening:  Grit is wide assortment of inorganic solids such as 
pebbles, sand, silt, egg shells, glass, and metal fragments.  Grit is removed by settling, 
and rags and plastics by screening.  This material is collected and disposed of to a 
landfill. 

 
Oxidation ditch:  The aeration zone provides oxygen for living microorganisms that are 
produced and maintained to breakdown and consume the organic material in the 



OJAI VALLEY SANITARY DISTRICT ORDER R4-2013-0173 
OJAI VALLEY WASTEWATER TREATMENT PLANT NPDES NO. CA0053961 

 

 
ATTACHMENT F – FACT SHEET (Adopted:  11/07/13) F-5 

incoming wastewater.  The mixture of wastewater with such microorganisms in the 
oxidation ditch is known as mixed liquor.  In the anoxic zone, denitrification and in 
anaerobic/aerobic zone, phosphorus removal are accomplished biologically by anaerobic 
microorganisms that consume organic matter in the wastewater and reduce nitrates to 
nitrogen gas and phosphorus is incorporated into microbial cells. 

 
Final clarification in secondary clarifiers:  In this stage, solids (sludge) are separated 
from the effluent and the sludge blanket is thickened. 

 
Equalization Basins:  Allow for adjustments of flow to the filters throughout the day and 
during storm events. 

 
Tertiary filtration:  The filtration process is used to remove or reduce suspended or 
colloidal matter from a liquid stream, by passing the water through a bed of granular 
material.  In the case of Ojai Valley WWTP, sand is the filtration media.  Filters remove 
the solids that the secondary sedimentation process did not remove, thereby improving 
the disinfection efficiency and reliability. 

 
UV disinfection:  Irradiation with UV light is a promising method of disinfection.  
Although it provides no residual, this method is effective in inactivating both bacteria and 
viruses.  When applied to a thin sheet of turbidity-free water, it has been proven to be 
effective.  UV spans wavelengths from 2000-3900 angstroms.  The most effective band 
for disinfection is in the shorter range of 2000-3000 angstroms. 

 
Chlorination:  Sodium hypochlorite is used as a disinfectant in the Ojai Valley WWTP as 
a backup to the UV system during storm events or normal process interruptions.  The 
disinfecting agent is added to the treated effluent to destroy bacteria, pathogens, and 
viruses, and to minimize algal growth. 

 
Dechlorination:  Prior to discharge, sodium bisulfite is added to the treated effluent to 
remove residual chlorine. 

 
Solids handling:  Grit and bar screenings are hauled off-site for disposal in a landfill. 
Sludge from secondary clarifiers is pumped either to the oxidation ditches (return 
activated sludge), or directly to the belt press for dewatering (waste activated sludge). 
The belt press dewaters waste activated sludge typically to 14 percent solids, which is 
then composted in the sludge drying beds.  The District uses on-site windrow composting 
during dry weather and hauls sludge to an off-site composting facility during wet weather. 

 
B. Discharge Points and Receiving Waters 

The Ojai Valley WWTP discharges tertiary-treated municipal and industrial wastewater to the 
Ventura River.  Treated effluents are discharged from the plant to surface waters at the 
following discharge point: 

 
Discharge Point 001:  Discharge to the Ventura River, a water of the United States, via a 
point located approximately 3,000 feet upstream of the confluence of the Ventura River with 
Canada Larga (approximate coordinates: Latitude 34.34250º, Longitude 119.29111º).  From 
the discharge point of the treatment plant, the Ventura River flows about 5 miles through the 
Ventura River Valley to the Pacific Ocean. 
 



OJAI VALLEY SANITARY DISTRICT ORDER R4-2013-0173 
OJAI VALLEY WASTEWATER TREATMENT PLANT NPDES NO. CA0053961 

 

 
ATTACHMENT F – FACT SHEET (Adopted:  11/07/13) F-6 

The Ventura River is part of the Ventura River Watershed.  The watershed covers a fan-
shaped area of 235 square miles that generally flows in a southerly direction to an Estuary, 
located at the mouth of the Ventura River.  At its mouth, the river traverses an alluvial delta 
and forms a lagoon at the ocean shore.  A sand bar generally closes during this lagoon 
during low flow months, although during winter months, the bar may be breached by high 
river flows.  The upper end of the lagoon is part of the Emma Wood State Beach-Ventura 
River Group Camp, while the lower end is part of the City of Ventura‘s Seaside Wilderness 
Park. 
 
Groundwater basins composed of alluvial aquifers deposited along the surface water system, 
are highly interconnected with the surface water system and are quickly recharged or 
depleted, according to surface flow conditions. 
 
The Ventura River watershed supports a diversity of wildlife and is one of the southernmost 
rivers where endangered Steelhead Trout historically ran in large numbers.  Aquatic life, such 
as fish, invertebrates, and algae, as well as birds, amphibians, and mammals exist in the 
Ventura River Watershed. 
 
In August 1997, the National Marine Fisheries Service (NMFS) listed the steelhead trout in 
Southern California as endangered under the Federal Endangered Species Act (ESA). The 
listing means that any project or action that may affect steelhead trout or their habitats will 
require consultation with NMFS to obtain an incidental take permit.  In order to prepare for 
the listing and deal with possible regulatory requirements as a result of the listing, the Ojai 
Valley SD, the Casitas MWD, the City of Ventura, the Ventura County Watershed Protection 
District, and seven other local public and private agencies collaborated and developed the 
Ventura River Steelhead Restoration and Recovery Plan in December 1997. The plan also 
contains large amount of background information on the watershed such as hydrology, 
biology, steelhead habitat conditions, and the operations and maintenance of water, 
wastewater, solid waste, transportation and flood control facilities of the sponsoring agencies.  
The same public agencies have joined together in a cooperative effort to develop a Habitat 
Conservation Plan (HCP) for their activities in and adjacent to the Ventura River. 
 

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

Effluent limitations contained in the existing Order for discharges from Discharge Point 001 
(Monitoring Location EFF-001) and representative monitoring data from the term of the 
previous Order are as follows: 

Table F-2. Historic Effluent Limitations and Monitoring Data 

Parameter Units 

Effluent Limitation 
(Order No. R4-2008-0039) 

Monitoring Data 
(From 03/01/2008 To 08/31/2012) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge
 

Highest 
Daily 

Discharge 

BOD520
o
C  mg/L 10 -- 15 2.0 -- 2.9 

Total Suspended 
Solids (TSS)  

mg/L 10 -- 15 1.7 -- 4.7 

Oil and Grease  mg/L 10 -- 15 2.1 -- 2.1 

Settleable Solids  ml/L 0.1 -- 0.2 ND -- ND 

Residual Chlorine  mg/L -- -- 0.1 0.00 -- 0.00 



OJAI VALLEY SANITARY DISTRICT ORDER R4-2013-0173 
OJAI VALLEY WASTEWATER TREATMENT PLANT NPDES NO. CA0053961 

 

 
ATTACHMENT F – FACT SHEET (Adopted:  11/07/13) F-7 

Parameter Units 

Effluent Limitation 
(Order No. R4-2008-0039) 

Monitoring Data 
(From 03/01/2008 To 08/31/2012) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge
 

Highest 
Daily 

Discharge 

Total Dissolved 
Solids 

mg/L 1500 -- -- 920 -- 920 

MBAS mg/L 0.5 -- -- 0.15 -- 0.15 

Chloride mg/L 300 -- -- 150 -- 150 

Sulfate mg/L 500 -- -- 280 -- 280 

Boron mg/L 1.5 -- -- 0.7 -- 0.7 

Fluoride mg/L -- -- -- 0.4 -- 0.4 

Nitrite-N (as N) mg/L -- -- 1 0.06 -- 0.06 

Nitrate + Nitrite as 
N 

mg/L -- -- 10 5.8 -- 5.8 

Total Ammonia mg/L 3.0 -- 4.6 0.83 -- 0.83 

Arsenic µg/L -- -- -- 0.6 -- 0.6 

Cadmium µg/L -- -- -- 0.08 -- 0.08 

Chromium µg/L -- -- -- 0.8 -- 0.8 

Copper µg/L -- -- -- 6.4 -- 6.4 

Iron mg/L -- -- -- 1.0  1.0 

Lead µg/L -- -- -- 1.0  -- 1.0 

Mercury µg/L -- -- -- 0.0047 -- 0.0047 

Selenium µg/L -- -- -- 1.1 -- 1.1 

Silver µg/L -- -- -- ND -- ND 

Thallium µg/L -- -- -- 0.06 -- 0.06 

Zinc µg/L -- -- -- 53 -- 53 

Cyanide µg/L -- -- -- 3.4 -- 3.4 

Dibromochloromet
hane 